Landwd

Agriculture « Horticulture o Forestry M|

(J

Automated agrochemlcal
traceability system

A novel prototype designed
and tested

| CTF - Tim Chamen explains how | | Health & Sﬂf&ty

Controlled Traffic Farming is finding What the new agriculture initiative
increasing numbers of converts to @81 means to you

the straight and narrow

by

IAgrE Professional Journal www.iagre.org Volume 64, Number 3  Autumn 2009




Biosystems
Engineering

Biosystems Engineering, owned by IAgrE,
and the Official Scientific Journal of
EurAgEng, is published monthly with
occasional special issues.

Mom | Velsme®  luue) Jassary TN ISSN 1537 5108

BIOSVSTENS

ELLQ [heeltihe

Reduced subscriptions are available to
[...]
duction i.e. soil and water
Improve the efficiency of
production

Minimise waste, pollution
and other forms of environ-
mental damage.
Strengthen the reliability of
and confidence in the food
chain.

In the decades between 1950
and 1980 the UK had a lead-
ing position in the innovation,
development and application
of agricultural engineering
driven by the need for
increased self sufficiency in
food supplies. Many of the
outcomes were transferred to
applications across the globe.

As the pressures to achieve
food security reduced this
capability has declined
markedly along with govern-
ment support. Today agricul-
tural engineering research,

innovation, and knowledge
transfer is barely visible in the
UK and the related manufac-
turing capacity is much deplet-
ed.

We urge the All Party
Parliamentary Group to con-
sider the need for some
restoration of this capability in
a form that is visible, accessi-
ble, globally relevant and
adequately resourced. This
should include the integration
of all aspects: education,
training, research, application
and manufacture.

Autumn 2009 Landwards 17



Specification, design and evaluation of an

automated agrochemical
traceability system

A novel prototype to identify and weigh agrochemicals as they are loaded
into a crop sprayer has been desgined and tested

by
SVEN PEETS

TRACEABILITY through all
the stakeholders in food pro-
duction is an issue of increas-
ing importance, being specifi-
cally required by the regula-
tions for food safety and quali-
ty (EC 178/2002), and for com-
pliance with environmental
protection.

The agricultural market per-
ceives a need for systems and
technologies to automate the
currently manual process of
producing records of agro-
chemical inputs loaded into a
spraying machine.

18 Landwards Autumn 2009

A novel prototype,
Automated Agrochemical
Traceability System (AACTS)
to identify and weigh agro-
chemicals as they are loaded
into a crop sprayer, has been
designed, constructed, fitted to
a machine and evaluated with
commercial operators. The
functional blocks of the system
are a 13.56 MHz RFID reader,
1.4 litre self cleaning weighing
funnel mounted on a 3 kg load
cell, a user interface with a
screen and three user com-
mand buttons (Yes, No, Back),

and a progress bar made of 8
coloured LED's (green, amber,
red).

The system is able to trace
individual agrochemical con-
tainers, associate the product
identity with national agro-
chemical databases, quantify
the required amount of prod-
uct, assist the sprayer operator
and control workflow, generate
records of sprayer inputs and
interoperate with (recommend-
ing extensions to) task manage-
ment standards as set out in
ISO 11783-10.

D / 7

The evaluation of the quanti-
ty weighing has demonstrated
that with such a system, the
principal noise component is in
the range of 33-83 Hz, induced
by the operating tractor engine.
A combined 3 Hz low pass dig-
ital filter with a second stage
rolling mean of 5 values
improves performance to allow
a practical resolution of 1 gram
(engine switched off) to 3.6
grams (sprayer fully opera-
tional) with a response appro-
priate to suit human reaction
time. This is a significant




improvement over the =10
grams of the work of Watts
(2004).

An experiment with 10
sprayer operators has proved
that in the majority of cases
(92%) an accuracy equal or
better than £5% is achieved
regardless of dispensing speed.
The dispensed amounts
(100.36% of target) and
recorded (100.16%) are in
accordance with prescribed val-
ues (100%; LSD(5%) 2.166%),
where amounts dispensed by
manual methods (92.61%) dif-
fer significantly from pre-
scribed and recorded value
(100%).

The AACTS delivers a statis-
tically similar work rate (211.8
s/task) as manual method
(201.3 s/task; Dt = 10.5 s/task;
LSD(5%) 28.2 s/task) in com-
bined loading and recording
cycle. Considering only the
loading time (181.2 s/task) of
manual method, the difference
is 30.6 s/task (LSD(5%) 30.1
s/task).

In practice this difference is
believed to be marginal com-
pared to the time required to
load the water, random exter-
nal events during the spraying
session and in time moving,
checking and storing paper
records.

The integrated weighing fun-
nel concept is another signifi-
cant improvement over previ-
ous work. Using this system,
the mean duration of measur-
ing per container for all tasks
(34.0 s) is approximately half
the time (68.5 s) achieved by
Watts (2004). The AACTS was
rated to be safer than the man-
ual method regarding operator
health and safety and risk of
spillage. All operators who
evaluated the AACTS were
interested in purchasing such a
system.

The work confirmed that an
RFID system was a robust and
reliable method for the auto-

mated identification of agro-
chemical containers. A format
has been proposed as a stan-
dard for data held on RFID
tag applied to agrochemical
containers. This uniquely iden-
tifies single packs whilst associ-
ating the product type with
existing national agrochemical
databases. The proposed for-
mat allows verification of
authenticity and current chemi-
cal registration, while being
operable on-sprayer without
live access to an international
item level database.

The AACTS follows ISO
11783 task management logic
where a job is defined in a pre-
pared electronic task file. It is
proposed to extend the ISO
11783-10 task file to integrate
the records provided by
AACTS by handling the tank
loads as individual products

resulting from loading task and
allocating them to spraying
tasks.

It is recommended to pro-
duce a production prototype
following the design methodol-
ogy, analysis techniques and
performance drivers presented
in this work and develop the
features of user interface and
records of tank content into
software for ISO 11783-10
cabin task controller to deliver
business benefits to the farm-
ing industry. The results with
RFID encourage the adoption
of RFID labelling of agro-
chemical containers.

The engineering develop-
ment of the Automated
Agrochemical Traceability
System (AACTS) in this work
has been carried out in parallel
with the PhD study by
Gasparin (2009) who focused

Quantity syster

on the analysis of the factors
related to the market require-
ments and farmer’s perception
of the AACTS. The research
programs were funded by
AGCO Corporation, Douglas
Bomford Trust and Patchwork
Technology Ltd.

REFERENCES

Gasparin, C. P. (2009) An
exploratory study into the accept-
ance of on farm automated trace-
ability systems. PhD thesis. Cranfield
University.

Watts, A. J. (2004) The monitoring
and control of chemical inputs to
arable farming systems. EngD the-
sis. Cranfield University at Silsoe.

SUPERVISORS

Prof. R. J. Godwin
Dr. D. W. K. Blackburn

The AACTS was rated to be safer than the

manual method regarding operator

health & safety and risk of spillage

Autumn 2009 Landwards 19



The first stage of ’rreofmenf is-dosing with an Aléminiu

sulphate coagulant afd d Polyslectrolyte flocculant aid fo'
the inflow, plus sulphuric acid to control its pH level, which ™" %;
affects the opfimality of flocc formation >

mellas increase
ent efficiency

In order to meet drinking water
requirements a treatment plant in
Carlise has undertaken upgrades to
its sludge settlement methods

by
STEVE MINETT, PhD

CARLISLE, a city of around
70,000 on the north west coast
of England, identified a short
fall in drinking water supply in
1998.

There followed a six-year
period of consultation, envi-
ronmental studies, planning
and design. During this period
of preparation, over 100 inter-
est groups were notified and
meetings were held with more
than 30 organisations, before
construction started in 2004.

The scheme involved a
£16million upgrading of the
existing water treatment plant
at Cumwhinton both to
increase capacity and to reduce
the risk of crytospordium.

The flow for the plant is
taken predominately by
pumped extraction from the
nearby Eden River, supple-
mented by gravity flow from
the Castle Carrock Storage
Reservoir. The plant has a
designed maximum flow of 27
MLD (mega litres per day), a
minimum of 12 MLD and an
average flow of 20 MLD.

Matt Allason, Process
Controller at the Cumwhinton
plant, explains that,
“Currently, the proportion of
our inflow is 5 parts from the
river to one from the reservoir.
Of course, the reservoir water
has the advantage that there’s
no cost to pump it. On the
other hand, it tends to have
higher colour from the peaty
soils around the reservoir, so,
from a quality point of view,
I'd prefer river water only.”

At the raw water inlet the
flow is monitored for; pH,
colour, turbidity and conduc-
tivity. The first stage of treat-

ment is dosing with an
Aluminium sulphate coagulant
and a Polyelectrolyte floccu-
lant aid to the inflow, plus sul-
phuric acid to control its pH
level. Matt comments that,
“pH is probably the most criti-
cal variable for efficient treat-
ment - it affects the optimality
of the flocc formation. The pH
of our raw water here varies
seasonally from 7 to 9. We
dose the sulphuric acid to
bring this down to a pH of 6.1
to 6.6; we aim for the higher
figure in cooler weather.”

LAMELLAS

AN inlet chamber splits the
flow into 3 streams. (This is
part of the general ‘process
redundancy’ at the plant,
which also includes duplication
of key items of equipment,
such as pumps and monitors.)
The three-stream flow moves
on to a flocculator stage and
then into Johnson Lamella
separators, mounted in con-
crete tanks.

These Lamella’s were manu-
factured by the Swedish com-
pany, Nordic Water Products,
and operate as follows: the
main structure is a series of
parallel plates, tilted back-
wards, at an angle of 55%,
from the direction of flow.
(This ‘inclined’ configuration
of the plates means that every
square meter of tank area can
provide 10 square meters of
settling area, thus requiring
only 10% of land necessary for
a traditional settlement tank.)

The units have a patented
flow control system, which
ensures that the flow is distrib-



uted upward and uniformly
across the plate assembly. This
works by creating a pressure
drop in collection channels
above the plates, which ensures
that the full area of each plate
is covered by the flow. As the
water flows upward, the floccs
and other solids in the water
settle on the inclined plates
and slide down into the bottom
of the tank.

SLUDGE SCRAPERS IN TANK
BOTTOM

THE sludge which accumulates
at the bottom of the tanks is
removed by Zickert bottom
scrapers, also provided by
Nordic Water.

These work via the principle
of the forward and return
movement of wedge-shaped,
concave sections: the concave
side of the scraper bars acts
like a bulldozer to push the
sludge forward in the direction
of a sludge pit, during a slow
forward movement. The
scraper bars are attached to
flat steel, ‘drawing’ bars, which
rest on polyethylene slides.

The scraper movement is
generated by an electric motor
which in turn is connected to

Cleaning out the wash-water Lamellas is a
lot easier and less labour-intensive, due fo
the sludge hoppers at the bottom: it is very
quick and easy to hose down the unit and
drain out all the waste

the drawing bars via a lever
system. On the return move-
ment (which is twice as fast)
the wedge-shaped section of
the scraper slides under the
sludge layer, without disturbing
the sedimentation process.
From the Lamellas, the clari-
fied water moves onto rapid
gravity, dual media sand filters
and then to a contact tank
where chlorine gas is dosed as

a disinfection
stage. Sodium
Hydroxide is
added to raise
the final water
pH to 7.5.

After final
measurements of
levels of pH,
chlorine and
other monitoring
to ensure com-
pliance with all
legal require-
ments, the main
flow is supplied
by gravity to the
city of Carlisle
and surrounds,
while a smaller
flow is pumped
to the communi-
ty of Caldbeck.

SLUDGE
TREATMENT

THE sludge removed from the
raw water Lamellas (plus the
washwater from the rapid grav-
ity filters) is directed to a sec-
ond, sludge disposal treatment
process at the plant.

This is designed to dewater
and thicken the sludge to the
maximum extent. Water
extracted from this
process is fed back
to the raw water
inflow to the plant,
while the thickened
sludge accumulates
in two holding
tanks awaiting road
transport from the
plant to be further
de-watered.

One of the main
stages in this sec-
ond, sludge-wash-
water treatment
process, consists of
two additional
Nordic Water
Lamella separa-
tors, though in this
case housed in
roughly conical
steel containers,
with sludge hopers at the bot-
tom, and thus having no need
for the bottom scrapers
required in the rectangular
concrete tanks of the raw water
Lamellas.

Matt describes these units as,
“Superb! The great advantage
of the Lamella units is that
they are so much easier to
operate and maintain than the
settlement equipment we had

One of the main stages in the sludg

here at Cumwhinton before the
upgrade in 2004.

“The main problem was the
regular ‘drain-down’ which we
carry out approximately every
three months. We take the
units out of the process drain
them out and wash away accu-
mulated sludge and other
debris. If we don’t do this the
process performance will
decline.”

EASIER CLEANING &
RESTARTING

PRIOR to the upgrade, raw
water settlement employed a
method known as ‘Upward-
Flow, Flat-Bottom, Flocc-
Blanket Clarification’.

Here, following flocculation,
the inflow entered a rectangu-
lar tank from a series of inlets
at the bottom. This upward
flow lead to the formation of a
flocc blanket suspended below
the surface of the water. The
blanket moved gradually, over
a separating wall, into a sludge

water treatment process, consists of two
Nordic Water Lamella separators housed in roughly conical steel containers, with
sludge hoppers at the bottom, making them easy to ‘drain-down’

pit at the far end of the tank.

“The big problem with this
system was restarting it after a
drain-down: the sludge had to
reform before the system was
effective again and this could
take a very long time - anything
from two days to two months.
With the Lamellas, restarting is
reliably achieved in, at most, a
matter of hours.

“In addition, the actual
cleaning out process is a lot
easier and less labour-inten-
sive, especially in the wash-
water Lamellas, where thanks
to the sludge hoppers at the
bottom, it’s very quick and easy
to hose down the unit and
drain all the waste out at the
bottom.”

As to the other advantages
of the Lamellas, Matt says,
“It’s a simpler process, there
are fewer moving parts and the
Lamellas have improved the
settlement performance.
Overall we are very happy with
the conversion to the lamella
process.”

The sludge whlch adcumulates -at the bottom-of fhe
_removed by Zickert bottom scrapers.

Autumn 2009 Landwards 21



AN ‘Agronomy Day’ was held
at Askham Bryan College in
July, which was attended by
around 30 local farmers and
agricultural machinery dealers.
They were all there to increase
their understanding of agrono-
my, the relationship with direct
drilling and the effects and
benefits on soil structure and
yield.

Frederic Thomas - a highly
regarded French Agronomist
and editor of 7CS (Minimum
Tillage magazine published in
France) - spoke about his years
of experimentation and experi-
ence with direct drilling, giving
an in-depth look into the bene-
fits that the practice has had on
his own farm in the Sologne
region of France, but also land
on which he has advised farm-
ers about the cultivation sys-
tem.

Frederic farms 450 acres of
land in the Sologne region of
France. A renowned consultant
of conservation practices, he is
often involved in discussion
groups or seminars with farm-
ers interested in changing their
cultivation systems. After over
10 years of experience of work-
ing with poor quality soils,

22 Landwards Autumn 2009

ensvonis {4)

RECl) suLKkYe

results of his work with mini-
mum tillage and direct drilling
has convinced him that
Conservation Agriculture is the
future, and the economical fig-